ﬁﬁj"{)ﬂz% Results of Research Activities

EEMHEOEREREIC L DIFEE(L
REEENCB ZRERORTETHRRESE

Property Change of Metallic Materials Caused by Exposure to High Temperatures
Thermal impact assessment test on metallic materials under abnormally high temperatures and considerations of the test results
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(Materials Technology Team, Materials Engineering Group,
Electric Power Research and Development Center)

When metallic materials used in power facilities are exposed to abnormally
high temperatures, such as in the case of a fire, non-destructive evaluations
of the deterioration conditions are effective; however, knowledge or
data obtained through such evaluations is not sufficient under current
circumstances. Therefore, we have conducted a thermal impact assessment test
on metallic materials exposed to abnormally high temperatures and assessed
the deterioration conditions of the materials for each exposure duration and
temperature. The assessment results have been assembled into a database.

1 Bx BN

RBNEEBSRICREND b TIVDRE UIBA.
TORERRZFIAT DICHIC(F. B DEERED L
UBEREZRSNCITDIENEHNTH D,

Fle. RimDBEMECBERDBIS OB 72 HE (C
I2EDIClE BRIBICEASN TVDEZERDH LN
PREZERBEBRESZDIMERREICLDFHET D
WERHBDHN BRTIEIINSICEATHHEL AT
THdo

— . B TEFSEBBBEUVHEBIRRDHRE AP
B b S JIVORE LB a IORRFRAZRREEEIRD
KOOENBDILEZEERTHE COXRDIFEBMEDS
RREE LR DM BN ZRS DN T DNEND D Do

Z T BREE THEASNOKRN B EHIN
UEiEalis - sHliziTUL). SRmRBERG SRV EIRE
DEIFR7ZBIS DT D5 7ZTT o fc.

2 R ESTHIEBRITIE

EBNERBICBWVNTIS50CU N CHERATNHRERNTE
BAEl (SUS304. SUS316L. SS400) ICDWWTC. EiEkE
BICLDBFETMZ T DIl FRLILERE - BET
BB U B ZER USEREIDREE. MEDE
B BB IUMHRIREZFHME LT,

sHiC e D M EIIEEE ICHEIRE - BT
A & L T40mm X40mmX40mmad 0w &
7 MBI AR A & UTISISRES N5 3RE
BE7ZERUTC,

HIIBRE(F. B T300CT~ 1400CTHOE(CHB LY
CHEREFRCHEEU. 1093, 3073, 1200 DEE TR
EZRFFUIC.

HffiFFE—1—X No.156 ./ 2017-2

3 ARE(C K DM IEETE

(1) MHREFE

MRIERE - MERHMIAE RS Z 2B L. REZESR
UeERZHB1RICE EDH D, SUS304T (&, REFHFE
100 0HE. 700Ch SEEICEE UKD 1000CTE
BIC/ED. 1000CZiBA & EXREICBR{IE AT —IVER
RSN ®FEEE 1200055, 100D5BE5LDH
EWEECEBICZE{E LIRS, 700C TIE—ERICE{E U
EBRBHRESNONBERICIED. 1000CZBR & LXK
HICEBIERXT —ILDAERENEBIEBRADRE SN
SUS316LBERRCEH DT,

SS400CT (& RFEFE100 DHE. 300 ~ 600TC T
KE.700CTIEFBEETRHEICBRIERT —)UDER U,
1000C7ZBA & ESUSEARRICEEBIAN R S,

CNSDBFHDEB(CRDFEET DB THD . —MKIC
TV I=AS—EFEN HBEFREOEBM D SR
[CEBRENSDCEICL O TRIEIRDEM U, TDET(CK
DTRFADELERELTESND,

F1R FAERE - RISHEICDITIMERER

700C : 109 1000 : 102 | 1400C : 102
SUS
304
1400T : 12059
SUS
304
1400T : 10
SS
400




(2) #FIBREET{E

MREERE - MTERHIAEERA 220 U, FEBRRE O
WiE (c DWW CBE7Z M U/CiER. 2 COEERA T
KEN SWRETSBCED D TOMBZELIFEM CTH T,

2R MHIERE - WiEsHMIAEER A SRR E S
FREERFT [C DT (RIS 1 200 LR U T iER7Z7 R T o

SUS304(&. 600T h SHEERAISTOHEENERH ST,
1000C CHEERADEAREDERES NI,

SUS316LIE. 600CTH SNEMHERR 1. 900TH

SiERAOEXEHERES NI,

SS4001. 900 C H S fE R KL DAE KL DR S 1.
1400CTIF/I\=Z 4 FRIFEALERDENT T TS5 A

MR Ca DT,
2R SMUBRE - REFRE(CHS DEEAER

600C : 1209 1000C : 120%
SUS
304
600C : 1209 900C : 1205
SUS
316
L
900C : 1204 14000 120
ss '
400
(3) #%HE S 5T

MRIRE - BEHI AR A Z A0E U, SEBRA D
WIE[C DWW CHE S B 7z R U e G RZ B 1KICR T,
£ COREBRK CRED SWEAMICHNTHEEFREIR
EIFERH SNIED DT,

—— SUS304:1200°C
—>¢— SUS316L:1200°C
—@— S5400:1200°C

—&— SUS304:800°C
SUS316L:800°C

—K— S5400:800°C

200
180
160

140
120

100

EE(HV)

o

5 10 15 20
FEH 5D EEHE (mm)

F1R REHSIRESBICHTDESAERER

F2H (T T K DS SUS304£SUS3T6LIE. #it D
FEE (209HV. 170HV) (T L. BALERE 1000 T

HffiFFE—1—X No.156 ./ 2017-2

2

Results of Research Activities FfZTRLER

FTRHFBRSCITIET Uz,

SSA001E. FFFDRES (129HV) (T L. BALERE
1000CETCIFRENELLEDIFEMENE T I DIED
HiER SNehl FILIEREEZ1000C U E TSN EF
UTece CNUE BMLIERDRENRE AR ED o fefeoHi
O UK IE o fcfeH EEZ 5ND.

|+ SUS304:120% —— SUS316L:120%> SS400:1209J\|

250
150

0 200 400 600 800 1000 1200 1400
MUEIRE (°C)

2 BIEREEESORR

B (HV)
2
— r 1

(4) MHREEEFE

MR EFHI AR A Z HAIE U, 53R Z 3R U
JERER 2 B3R TR . SUS304. SUS316LMD5|3R5E S
(& ZILIERE 1000TH SE T HERED 511 SS4001F
400CLLE T3 IERES DIETHERD SN BIRIE UK
WHN 0.2%(M (& £ TOEEK CRIULEREDNE <
EBIFEET T DEMDERD SN . —73. IREIER TS
REFEIEIFTED DT,

| —4— SUS304 —— SUS316L SS400|

800

5|5R34E (MPa)
> g o =
8 8 8 8

(3
o
o

200 *
0 200 400 600 800 1000 1200 1400

BALERE (°C)
3N BLBRE E5REE DR

4 FED

SRR (C L OMFEMARZRIE L. SESEM
#} (SUS304. SUS316L. SS400) DEREERE - BT
DEBAHIEREZFHNT & EDTE FKifi T —5\—
AEERIDCENTEIC, CDT—H %2 BHRIMKCT

EESRICESNS S IILREFORRBERICERT
%)c‘:c‘:ja(u\ SHRBMRN I CEREBENRBOZBEBS
DOF—FERZTV. RRFRBEZES[Cm ESET

WNETELY,
@ % BEEE

RS NV 5—
I A58
MEE AAEZ



